



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Aceromex, S.A. de C.V. Via José López Portillo No. 12 Bis San Francisco Chilpan Tultitlan MEX C.P.54900	Aceromex, S.A. de C.V. Via José López Portillo No. 12 Bis San Francisco Chilpan Tultitlan MEX C.P. 54900	209631
		FECHA/DATE
		05/28/2014

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CÓDIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS				
							%C	%Mn	%P	%S	%Si
4500102642	10125042-30	0009022473	0009334167	306070	CUAD 2.500 0.2500 CGBSDPR 6.096	6096 mm	0.0900	0.3300	0.0070	0.0120	0.0210
4500102642	10125042-50	0009044776	0009246744	300345	RECT 4.00X3.00 0.1880 CGBSDPR STK 6.096	6096 mm	0.1332	0.5936	0.0146	0.0170	0.0090
4500102642	10125042-50	0009044776	0009246745	300345	RECT 4.00X3.00 0.1880 CGBSDPR STK 6.096	6096 mm	0.1332	0.5936	0.0146	0.0170	0.0090

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			PROPERTIES		ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDECENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)				
4500102642	10125042-30	0009022473	0009334167	75	62	52	26	A500 Grado B	13K16675007	Made in Mexico	
4500102642	10125042-50	0009044776	0009246744	83	74	62	24	A500 Grado B	441146	Made in Mexico	
4500102642	10125042-50	0009044776	0009246745	83	74	62	24	A500 Grado B	441146	Made in Mexico	